UJJAIN SMART CITY LIMITED
Mela Office, Kothi Road,
Ujjain, Madhya Pradesh — 456010

E-mail: ujjainsmartcity@gmail.com

Website: https://ujjainsmartcity.com/en/about-uscl/

NIT No. USCL/401  Tender ID: 2025 UAD 455504 1 Ujjain

Date: 01/10/2025

Ujjain Smart City Limited (USCL) invites online bids from eligible bidders for “Construction of Water Hut
and supply, installation, commissioning of RO water Treatment plant cum Cooler for Pilgrims in
Mahakaal Lok including 1 years operation and maintenance at Ujjain.” as per details given below:

S.No. Particulars Details
1 Name of Work and Site Construction of Water Hut and supply, installation,
commissioning of RO water Treatment plant cum
Cooler for Pilgrims in Mahakaal Lok including 1 years
[...]
12 Envelop A containing : Online submission Only
i Registration number
or proof of application
for registration and
organizational details
as per Annexure H
ii. Cost of Bid Document
iii. EMD
iv. An affidavit duly
notarized as per
Annexure — B
Envelope-B Technical | ANNEXURE - I and
Proposal ANNEXURE -1 (Format I-1 to I-5)
Envelope-C Financial Bid Annexure —J (SHOULD BE SUBMITTED ONLINE)
Materials to be issued by the | ANNEXURE - K
department
Period of Validity of Bid 120 Days
17 Earnest Money Deposit Rs. 49,201/-
Forms of Earnest Money | e-EMD (RTGS / NEFT)
deposit
EMD valid for a period of 120 Days beyond the final validity period of bids from the
last date of submission of bids.
21 Letter of Acceptance (LoA) ANNEXURE L
22 | Amount of Performance | Performance Security at the rate of 3 percent of the

Security contract value shall be required
In case of any discrepancy in provisions on performance
security, the latest guidelines issued by Finance
Department/PWD/UADD of Govt. MP shall be applicable.
Additional Performance

Security, if any

In case the quote of the Successful Bidder is more than
10% below the PAC amount, then additional performance
security shall be required to be submitted by the
successful bidder. the latest circular issued by PWD of MP
Govt. shall be applicable. (MPPWD Order No. F-
53/02/2011/Y0/19/525, DATED- 14/02/2025) (as
attached)

The Additional Performance Security shall not be treated
as part of Performance Security and shall be released on
completion of project.

In case of any discrepancy in provisions on performance
security or additional performance security, the latest
guidelines issued by Finance Department/PWD/UADD of
Govt. MP shall be applicable.

UJJAIN SMART CITY LIMITED

Page 15 of 118




Construction of Water Hut and supply, installation, commissioning of RO water Treatment plant cum
Cooler for Pilgrims in Mahakaal Lok including 01 years operation and maintenance at Ujjain

MY WATHA
et Frfor fasmr
HATET

FHAIF—YH—53 /02 /2011 /0 /19 ure, fRstia

J/aRu/ /

eyl wd, e Pl e gre Sl sy wiE-Us-53 /02 /
2011 /31 /19 /2022 wrd, faFi@ 10 arrr 2022 arfafian avwiia TS @
ofr @ v @ fay Seifed AR R & fas wiw se) T os@) o
IR e Suxia aforenfia fr o 2
ffie & 10 ufEd B W W BN R B aftiRe wwivm TR
3 ifRr = foram S R
fAfaer # 10 9 20 yRwT 9@ 9 ) AW W FARET 9 10 wfoew F geex
e wfoera @\ @rft PAC iR @1 Saar ufter sifefRes qweizds areér
o Al FrEgER @ef-
werew-afe T @ srgmfia @rta ( PAC) Rs. 100.00 AR B, T wH@an
fafdqrer @ ¥ 14 ufdwa Below SOR & df sifaRed wwivia e

31

32

T T AR B
THIAR. & wO F WRga B N aren sifuRaw wertw RS @
RUEES

Probable Amount of Contract (PAC)X Rates Below SOR Bevond
10%=100 (14%-10%)= Rs. 4.00 T

33 fafder #§ 20 ufderd ¥ ¥ FHH T (RATES BELOW SOR BEYOND 20%)
I W fAfaer €% o W Ao FrETgaR e

Serew- ot fifder @1 A @ (PAC) Rs. 10000 @G ® el HHeaH
fifgrdR @ X 24 R Below SOR & a IifiRed wwiviw TRET @

T freTgaR Bt
UHHAR. b wY A ygd A o aren IfiRew weriTw TR @
wfir— A+B
A. Probable Amount of Contract X1 x Rates Below SOR Beyond
10% upto 20%) = 100x1x (10%) = Rs. 10.00 TR

B. Probable Amount of Contract X Rates Below SOR Beyond

20% = 100x2x (4%) = Rs. 8.00 I
e gt sfaRad e TRE B - (A+B)=

Rs. 18.00 R M
afted -Latter-2025-1

/2/

34 W srgad A R 10 uRiwa @ ax @) A AF B e g
agay Frnfd @A 1 9 argaa wrif B gl 89 @ g SREd
::ﬂ UH BT I WA aeferr 75 @ Fréeror BRI Wy
S UR QIR Slenr G R SRRy garr fm)
i dokd Afe S % yvar
35 (aq\ﬁa;{%mﬁﬁaﬂaﬂéwawwﬁai}aféww,mﬁwm
RMC, Wmmenﬂwu%ﬁ?ﬁamﬁﬂmﬁramzﬁm i
B IR
36 ﬂﬁr*ﬁ@z.ooﬁm.comwﬁaﬁﬁ%%ﬂ@nr-

e C % x"ﬁﬁ
WWW&WMHWWa}memm.OOWé#
m%w%mwﬁawzﬁrﬁﬁmm aar g o
S B ST & B g e o |

mm?ﬁﬁaﬁmmaﬂwﬂmm ST & foge @
Vel
(v.amﬁ#gs)
Sy w|fyg
HOWO W, &l fmfor fawrr
e, R 1y )02 )2 00 <

T S, (6% / q7) el Ffor R st
A HAIET®, WY, S fr fir e

T Sfir () e Fior R sirer |

T HAIeT®, 7Y, qaT QBT P e |

fouy e, AT A S v Pt R s
R g S, (65 /ge) ol At R
SR A i, () it Ffor e

T SHEfle A, e o R wer wve
AT PRIGTC 3 ey Ffor Rrr wer w
P 2, (i) vy Prafor e wezr s |

aﬁmﬁﬂﬁlﬁfvﬁmm@%ﬁﬁm C\{\
NIAGR
S el
050 ¥R, At fmfor favmr

9. FAG—YG—53 /02 /2011 /4
ey 74 /19/525

A
o-“’-‘”-"mma%m
IR

UJJAIN SMART CITY LIMITED

Page 16 of 118




Construction of Water Hut and supply, installation, commissioning of RO water Treatment plant cum
Cooler for Pilgrims in Mahakaal Lok including 01 years operation and maintenance at Ujjain

Performance security in the | ANNEXURE M

format

Performance security i Executive Director, USCL

favour of

Performance security valid up | Valid till issue of Completion Certificate plus Defect
to Liability Period plus three months.

UJJAIN SMART CITY LIMITED Page 17 of 118




Construction of Water Hut and supply, installation, commissioning of RO water Treatment plant cum
Cooler for Pilgrims in Mahakaal Lok including 01 years operation and maintenance at Ujjain

Annexure - A
(See clause 1, 7 of Section 1-NIT)

KEY DATES
Please Refer Brief NIT

UJJAIN SMART CITY LIMITED Page 18 of 118



Construction of Water Hut and supply, installation, commissioning of RO water Treatment plant cum
Cooler for Pilgrims in Mahakaal Lok including 01 years operation and maintenance at Ujjain

Annexure — B
(See clause 3 of Section 1-NIT)

| | AFFIDAVIT | |
(To be contained in Envelope A)
(On Non Judicial stamp of Rs. 100)*

I/We who is / are
(status in the firm / company) and competent for
submission of the affidavit on behalf of M/S (contractor) do solemnly affirm an

oath and state that :

I/We am / are fully satisfied for the correctness of the certificates/ records submitted in
support of the following information in bid documents which are being submitted in response to
notice inviting e-tender No. for (name of work) dated
issued by the (name of the Department).

I/We am/ are fully responsible for the correctness of following self- certified information / digitally
signed documents and certificates.

1. That the self — certified information given in the bid document is fully true and authentic.

2. That:

1. Information regarding financial qualification and annual turnover submitted online is
correct.
2. Information regarding various technical qualifications submitted online is correct.
3. No. close relative of the undersigned and our firm/company is working in the department.
Or
Following close relatives are working in the department:

Name - Post present Posting

Signature with seal of the Deponent (bidder)

I/We, above deponent do hereby certify that the facts mentioned in
above paras 1 to 4 are correct to the best of my knowledge and belief. . In the event of any
information is to be found to be incorrect / untrue or found violated, then without giving any
prior notice, our bid shall be liable for rejection or termination of contract, with prejudice to
any other rights of Remedy including the forfeiture of the bid security / Performance security.

Verified today (dated) at (place).
Signature with seal of the Deponent (bidder)

The original copy of Affidavit will have to be submitted by the successful bidder at the time of
signing of contract

1 Deleted Order issued by Chief Engineer MP PWD vide order No @ekad401@lk@fofo/k@002@2014
@2012Hkksiky]fnukad 08-01-2015
2 Deleted as EMD is paid online.

UJJAIN SMART CITY LIMITED Page 19 of 118



Construction of Water Hut and supply, installation, commissioning of RO water Treatment plant cum
Cooler for Pilgrims in Mahakaal Lok including 01 years operation and maintenance at Ujjain

Annexure—C

PRE- QUALIFICATIONS CRITERIA
Not applicable.

UJJAIN SMART CITY LIMITED Page 20 of 118



Construction of Water Hut and supply, installation, commissioning of RO water Treatment plant cum
Cooler for Pilgrims in Mahakaal Lok including 01 years operation and maintenance at Ujjain

Annexure —D
(See clause 6 of Section 1-NIT)

SPECIAL ELIGIBILITY CRITERIA
Not applicable.

UJJAIN SMART CITY LIMITED Page 21 of 118



Construction of Water Hut and supply, installation, commissioning of RO water Treatment plant cum
Cooler for Pilgrims in Mahakaal Lok including 01 years operation and maintenance at Ujjain

ANNEXURE - E
(See clause 2 of Section 2 —ITB & clause 10 of GCC)

Technical Specifications & Scope of Work
1 General Scope of Work

Construction of Water Hut and supply, installation, commissioning of RO water Treatment plant cum
Cooler for Pilgrims in Mahakaal Lok including 1 years operation and maintenance and 3 year Defect
Liability Period at Ujjain.

Reverse Osmosis Water Treatment Plant
The proposed Reverse Osmosis System has been designed to produce 1000 LPH of permeate from
Raw Water with characteristics mentioned in further section.

The proposed Reverse Osmosis System consists of following scheme;

Raw Water tank B Filter Feed Pump B Pressure Sand Filter B Activated Carbon filter B Antiscalant
Dosing System [ Micron Cartridge Filter-> High Pressure Pump B RO Block B UV System ElpH Dosing
System@ Treated water Tank

Treated water Quality at the Outlet of RO System:

Sr.
No. Parameters Value Unit
1 TDS 150 ppm

PROCESS DESCRIPTION

Sand Media Filter:
These are the most conventional filter and are in extensive use. The filtering media in

this case is Fine sand. The sand is normally supported on the bed of graded pebbles.
Raw Water with the help of filter feed pump passes through the Sand media filter for

the initial turbidity removal from the incoming water.

Activated Carbon Filter:
Activated Carbon Filter is one of the most widely used media for absorption of impurities.

Antiscalant Dosing System:

The anti-scalant chemical is added online to protect the membrane from scaling/fouling.

RO System:

Reverse Osmosis (RO) is the tightest possible membrane process in liquid/liquid
separation. Water is in principle the only material passing through the membrane;

essentially all dissolved and suspended material is rejected. Osmosis separates

UJJAIN SMART CITY LIMITED Page 22 of 118



Construction of Water Hut and supply, installation, commissioning of RO water Treatment plant cum
Cooler for Pilgrims in Mahakaal Lok including 01 years operation and maintenance at Ujjain

impurities from water by passing it through a semi-permeable membrane. The semi-
permeable membrane allows only very small atoms and groups of atoms (such as water
molecules, small organic molecules and gases) to pass through it.

Advanced reverse osmosis technology uses '"cross flow" that allows a partially
permeable membrane to clean itself continually. As some of the fluid passes through the
membrane, the rest continues downstream, sweeping the rejected species away from it.
The process requires a pump to push the fluid through the membrane. The higher the

pressure, the larger the driving forces.

As concentration of the fluid being rejected increases, so does the driving force. Reverse

osmosis is used to reject bacteria, salts, sugars, proteins, particles, dyes, and

r

PROCESS DESCRIPTION

Schematic Description

Micron cartridge
filtar

C Control panel >

Antiscalant
Dosing

RAW WATER
STORAGE
TANK

|
|
|
|
|
|

b £
Drinking line

SCOPE OF SUPPLY WITH TECHNICAL SPECIFICATION.

1. Filter Feed Pump

Type Centrifugal Mono-block
Quantity 1 No.
Capacity 1.90 m3/hr @ 25 mwec.

UJJAIN SMART CITY LIMITED

Page 23 of 118




Construction of Water Hut and supply, installation, commissioning of RO water Treatment plant cum
Cooler for Pilgrims in Mahakaal Lok including 01 years operation and maintenance at Ujjain

MOC ;| Cl

Electric Supply : | Single phase

2. Sand Media Filter

Quantity : | 1 No.

Capacity : | 1.81 m3/hr.

MOC of Vessel : | Polyglass

Size : | 16” X 65”

Type of valve : | Auto Multiport Valve
Media : | Sand + Support bed

3. Activated Carbon Filter

Quantity : | 1 No.

Capacity : | 1.81 m3/hr.

MOC of Vessel : | Polyglass

Size : | 16” X 65”

Type of valve : | Auto Multiport Valve

Media : | Activated carbon + Support bed
4, Antiscalant Dosing System

Dosing Pump

Quantity : | 1 No.

Type : | Electro-magnetic.

Capacity : | 0-1.5LPH.

Discharge Pressure : | 2.5kg/cm2.

Dosing Tank 1 Nos.

Capacity : | 60lit.

Material of Construction : | LLDPE.

5. Micron Cartridge Filter (MCF)

Quantity : | 1 No.
Capacity . | 1.81m3/hr.
MOC of Housing : | ABS
MOC of Cartridge : | PP.
Filter Rating : | 5 micron.
6. . | High Pressure Pump
Quantity : | 1 No.
Type of pump : | Vertical Multistage
Capacity . | 2.22m3/hr
Maximum Discharge Pressure : | 120m
Material of Construction : | SS 304 (Wetted parts)
Electric Supply : | 3 phase
7. Pressure Vessel

UJJAIN SMART CITY LIMITED Page 24 of 118



Construction of Water Hut and supply, installation, commissioning of RO water Treatment plant cum
Cooler for Pilgrims in Mahakaal Lok including 01 years operation and maintenance at Ujjain

Quantity : | 2 Nos.
MOC : FRP
Diameter |4
8. Membranes
Quantity : | 4 nos.
Type : | TFC Polyamide
Size : | 4

9. UV System

Quantity : | 1 No.
Capacity : | 1000 LPH
MOC . | SS304
10. Skid : MS Powder coated / ss 304 (1 set)

11. pH Dosing System

Dosing Pump
Quantity : | 1 No.
Type : | Electro-magnetic.
Capacity : | 0-1.5LPH.
Discharge Pressure : | 2.5 kg/cm2.
Dosing Tank : | 1 Nos.
Capacity . | 60lit.
Material of Construction : | LLDPE.

12. Instrumentation
Pressure gauge
Quantity : 1 set
Rotameter
Quantity : 1 set

Pressure switches

Low Pressure

Quantity : 01 No.

Range : 0.5-5 kg/cm2
Location : HPP Suction

High Pressure

Quantity : 01 No.

Range : 2 — 25 kg/cm2
Location : HPP Discharge
Conductivity Meter (Inbuilt in

Quantity : 01 No.

Type : Online

Range : 0 — 200 pSiemens/cm
Location : RO Permeate Line
Level Switch

Quantity : 02 Nos.

Location : Raw Water Tank & Product Water

UJJAIN SMART CITY LIMITED Page 25 of 118



Construction of Water Hut and supply, installation, commissioning of RO water Treatment plant cum
Cooler for Pilgrims in Mahakaal Lok including 01 years operation and maintenance at Ujjain

Auto Flush Valve

1 no. (Reject Line)

13.. Control Panel
Quantity 01 No.
Type Microprocessor based control
Operation Automatic
14. ICPW
Quantity 01 Lot.
Low Pressure & High Pressure UPVC Sch. 40

Outlet flange of raw water pump to outlet
flange of UV system(piping terminated on
skid)

e Design Engineering

SCOPE OF WORK & BATTERY LIMITS

All design and drawing are in the scope of successful bidder or agency.

- Design & engineering.
- Process design.

- P&ID.

- Equipment layout with foundation details.

- Supervision of E&C

Raw Water At the inlet flange of Filter Feed Pump (piping terminated properly
on skid)

Treated Water At the outlet flange of UV system (piping terminated properly on
skid)

Electricity Control Panel for RO Unit & incomer cabling to panel

Drain Drain at outlet of PSF/ACF/RO properly on Skid

Piping ICPW is as per the termination points above

1. Supply of Equipment

1000 LPH RO Plant complete with:

. Raw water pump

. Sand filter (multimedia filter)

. Activated carbon filter

. Micron cartridge filter (5 micron)

. High pressure pump

. RO membranes (minimum 2 x 4040 or equivalent)

UJJAIN SMART CITY LIMITED

Page 26 of 118




Construction of Water Hut and supply, installation, commissioning of RO water Treatment plant cum
Cooler for Pilgrims in Mahakaal Lok including 01 years operation and maintenance at Ujjain

. RO skid (SS/MS powder coated)

o Flow meters, pressure gauges, valves, and piping

. Post-treatment unit (UV/UF/Mineral filter, as applicable)
J Control panel (automatic/semi-automatic)

o Product and reject water lines

2. Installation & Commissioning

o Erection and installation of all components at the designated site.
o Connection to water inlet, electricity supply, and drainage.

. Leak-proof plumbing, cabling, and electrical wiring.

. Initial water quality testing (input/output).

3. Civil & Plumbing Works

. Construction of base foundation or equipment room (if needed).
. Installation of water supply and drain pipelines.
. Concrete platform or flooring for RO system (if applicable).

4. Electrical Works
. Connection of high-pressure pump and control panel to main power line.
. Provision of MCB, earthing, and safety systems.

5. Testing & Commissioning
